
Group: Piaggio FOCS

Engine: LDW 1204/P   Drawing: G

COOLING SYSTEM

POS. CODE DESCRIPTION Qty

  1 9730.015 screw M 6 X 30 1

  2 6927.706 belt guard (1 antidusty ring) 1

  3 2400.123 belt mm 765 1

 13 4501.158 gasket 1

 14 4580.215 pump body gasket 1

 15 «–––––» see Pos. 30 0

 20 9730.016 screw M 6 X 35 2

 21 3866.068 water flange oblique type 1

 22 «–––––» blower fan diam. 30 - ordinare a Piaggio 0

 26 9732.063 screw M 8 X 35 2

 28 «–––––» see Pos. 30 0

 29 9732.074 screw M 8 X 20 2

 30 6584.439 COOL.PUMP 1

 31 9732.074 screw M 8 X 20 2

 32 «–––––» see Pos. 35 0

 33 9195.124 thermal eXpans.valve 1

 34 1200.091 O ring 1

 35 «–––––» THERMOSTAT ASS.Y - supplied by Piaggio 0

 35a 2871.275 thermostat ass.y body 1

 36 9865.174 screw 2

 37 9732.016 screw M 6 X 40 3

 38 9732.078 screw M 6 X 25 6

 41 9732.016 screw M 6 X 40 4

 42 «–––––» pulley with damper - supplied by Piaggio 0

 43 4460.037 gasket 1

 44 4670.019 copper gasket diam.16 1

 47 9732.064 screw M 8 X 30 2

 49 9195.050 sensor M 14 for electrical thermometer 1

 52 9195.094 sensor M 14 (12-24V)  for preheating plug control boX 1

 53 4670.061 copper gasket diam.14 2

 54 4580.168 gasket 1

 55 9000.078 plug 1

 56 9305.096 hose 1

 57 3630.116 clamp 1

 58 3527.415 spacer 1

 59 9730.020 screw M 6 X 55 1

 60 3617.168 clamp 2

 61 7625.007 washer diam. 6 1

 62 3630.147 clamp diam.12-22 2

 63 9305.470 hose 1

 64 7295.022 union 1

 65 9305.469 pipe 1

 66 4670.061 copper gasket diam.14 2

 67 2501.144 hollowstud 1

 68 9305.471 hose 1

 69 3630.008 clamp 2

printed by LOMBARDINI:   11/08/2010  -      1



Engine: LDW 1204/P  Drawing: G

printed by LOMBARDINI:   11/08/2010


